21

Parts List

Model SRA 621

Ref. # Part # Description Qty. Ref. # Part # Description Qty.
1 1917021 Lower Handlebar .........cccooevennnnenen. 1 12 1917053 Operator Presence Control Bail ..............
2 1917026 Upper Handlebar ...........cccocoveeninninnnae 1 13 1917085 Wheel Drive Bail .........cccocovvvrvinine,
3 1917036 Handlebar Support Strut ............c........... 2 14 1917081 Operator Presence Control Cable ...........
4 1763767 Handlebar Adjustment Knob................... 4 15 1918161 Decal - Bail Operating Instructions.........
5 1177038 Ext. Tooth Lock Washer, 5/16................. 4 16 710-1205 ROpe GUITB......ccveveveceeeceeeceeee e
6 1731025 Curved Head Screw, 5/16-18 x 1-3/4 ..... 2 17 720-0279 Wing Knob, 1/4-20 .......cccevevvvviviee,
7 1917087 Carriage Bolt, 5/16-18 x 1-3/4, Special... 2 18 1917037 Speed Control Lever/Cable......................
8 1110108 Hex Lock Nut, 3/8-16 ........cccoevvvereinnnee 2 19 1917032 Drive Control Cable .......c.cccoceeeviriinnnnns
9 1100068 Hex Hd. Screw, 3/8-16 x 3/4, GR. 5 ....... 2 10 1908677 Bushing, Nyliner........cccocooevveevseenns

10 1763682 Cable Tie. oo 2 21 1917091 Hex Hd. Screw, M6...........cccccvevevevevennnnnes
11 1917050 Balil GFP v 1 22 1917092 Hex Nut, MB .......cocoeveececeeea




Model SRA 621

\\\\\\\mwwx////////////

~
\

Parts List

22



23

Model SRA 621

Parts List

Ref. # Part # Description Qty. Ref. # Part # Description Qty.
1 1917000 Mower DecK ........ccoeevevveeeieiiiieee 1 37 1917014 Rear Axle Bearing........c.coceevvveeveeenennnn. 2
2 * ENQGING oo 1 38 1917079 Washer/Seal, Nylon.........ccccovvvenirenne, 2
3 1917072 Support Bracket .........ccoovvveiiiiieeiiiiene 1 39 1918323 Pinion Gear, Right-Hand............c.c.......... 1
4 732-04011 TOrsion Spring ...cc.ceeeeveveeeeeeeeeeeeee 1 40 1909380 Shim, 016" ..o A/R
5 1917044 Discharge Qutlet Cover.........cccoeun....... 1 1909382 Shim, .062"........cooeeeeeeeeeeeeeeee e A/R
6 777530145 Decal - Warning.........coevevvevvvvsinne 1 4 GW-9516 SNAP-RING ..o 2
7 1917086 PN 1 42 1918322 Pinion Gear, Left-Hand...........ccccccoenee... 1
8 1727342 Flange Push Nut, 5/16 dia ...................... 1 43 777122012 Decal - Blade Cutting Height................... 1
9 1754128 Hex Hd. Flange Screw, 1/4-20 x 3/4, 44 1909044 ROUNA PiN w.oooooece e 2

Self-Thrd. oo 8 45 1917003 Transaxle PUlley ..........ooo.cooovvvecerorre. 1
10 1918076 Hex Hd. Screw, 3/8-16 x 1-1/4, 46 1186309 Hex Hd. Screw, 1/4-20 x 5/8, GR. 5 ....... 1
Self-TArd. ..o 3 47 1917009 Cable Mounting Bracket ...........ccc..c....... 1
11 777D06222 Decal - Logo...ccccoveeieicieieeccce 1 48 GW-9552 Hex Flange Hd. Screw, 1/4-20 x 1/2,
12 1918339 Spacer Tube, PlastiC...........cccocevvvrvriennne. 1 Self-Thrd. o 2
13 777532021 Decal - Warning, Belt Cover .................. 1 49 1917032 Drive Control Cable .................coorvoroc. 1
14 1918223 Belt COVEr ... 1 50 1917037 Speed Control Cable/Lever ..................... 1
15 1917088 Hex Hd. Flange Screw, 1/4-20 x 2-1/4, 51 1715127 Cable ClAMP v 1
$elf-Thrd. ............................................. 1 52 1767754 Hex Washer Hd. Flange Screw,
16 1917002 DISCharge Qutlet Baffle.....cocoveveeeeenn. 1 F10-28 X 1/ e 1
17 731-04031 Safety Flap.......cccoveeeeeeeeeeceeeee 1 53 720-0313 LEVEE GHIPorroeoeoeeeeeoeee s 1
18 1917073 Flap ROG ..o 1 54 1917011 Rear Axle Assembl 1
19 777532022 Decal - Danger, BBC Opening............. 1 be 1917074 Spacerx Voo A
20 1918284 Rubber EXrusion ..........ccecevvvveevecevennnne. 1 56 1909311 Flat Washer406ID """""""""""""""" 4
21 1917029 Grass Catcher DOOr ........c.ccvueveveeeceerene. 1 57 1917083 Wheel Shiela. """"""""""""""""" 2
22 1917030 Grass Catcher Frame..........cccoovvvevevenene, 1 58 1765750 Rear Wheel/Tire Assembly ............ 9
23 664-04004  Grass Catcher Bag (Cub Cade)............ ! 59 1903416 Shoulder Screw, 3/8-16 X 2.42............. 4
24 1917084 Mulching PIUg ..o oo ! 60 1917012 Deck Height Adjust Linkage.................. 1
25 1917056 Side-Discharge Deflector............cco....... 1 :
61 1185257 E-Clip oo 2
26 1917054 Mower Blade ..........cccceveeeveiiiiiie 1 62 1917010 Front Axle Assembl 1
27 1917017 Engine Pulley/Blade Coupler Assy........... 1 : Vorsiosimrrssssnssne
: ) 63 1765740 Front Wheel/Tire Assembly .................... 2
28 GW-9928 Belleville Washer, 1/2".........ccccovvvevennn. 1 64 1917015 Front Axle Bearin 9
29 1917060 Shoulder Screw, 3/8-24 x 1.65............... 1 . Gurrosimnssssss
65 1917068 Compression Spring.........ccccceeveveveeennee. 1

30 1917005 V-BEIE oo 1 .

66  710-0502A Self-Tapping Screw, Sems, 3/8-16 x2.5 2

31 GW-9302 Square Key, .188 x 1-1/4.....cccoovvevrnee 1

3 1746425 RODE SLOD oo 1 67  736-3052 Flat Washer, .406 x 1.0 x .105................ 4

68  787-01013 Guard Plate........ccooveveeeereeceeeeeeee 1

33 1917004 Transaxle.......ccovvevvreeeseeeeeeesee 1 69 736-0280 Flat Washer. 395 % 112 x 1 3

34 787-01014  Handle Support Bracket, Left-Hand......... 1 20 796.04007 Plisticag”e Erctomp ;

35 1917018 Handle Support Bracket, Right-Hand...... 1 1 710-0788 Hex Hd Flz;n o Screw1/420x10 """"

36 1723037 Hex Hd. Flange Screw, 3/8-16 x 3/4, Self-THrd g ’ = 1

SEIf-TAFD. worooee e 2 P

* Order parts from your Cub Cadet dealer. Refer to engine/model type nameplate on engine.

A/R  As Required.



